West Virginia
Clean Water State Revolving Fund

FY2025
Intended Use Plan

Submitted to the
U.S. Environmental Protection Agency
Region III
June 26, 2024

west virginia department of environmental protection




TABLE OF CONTENTS

GlOSSATY ...ttt ettt ettt sttt et et et e st e et e bt e bt e sateenneas

Pre thvc e ..............................................................................................................

SECTION I
I ETOUCTION oot e e et e e e e eeeeeeeee e e e e eaaaeaeaaeesnaeesnnaseennas

SECTION II
FUNAS TNt ICAtION. .. ceeeeee ettt e e e e e e e e e e eeeeeaeeeaeaeeeeaaeeesnaeeennas

SECTION III

SECTION IV
Project PrioTity LISt ....cuccciiiiiiiiiiecieeeee ettt e

SECTION V
[...]
current limits can be met with a packed bed filter plant.

Rank Burnsville Public Utility Board (/1) $1,919,000 $3,508,000
82 Problem
SRF #C: Needs Categories: Removing excess inflow and infiltration from the existing wastewater collection system due to
|544578 CWT-Infiltration/Inflow \(I:Vc;rtlgsl\c;‘;e(: drop inlets and outdated wastewater collection lines in low lying areas near
CWT-Sewer System Rehabilitation ys.
County:
|Braxt0n
NPDES #WV:
|0024945 Solution
Upgrade and modification of the existing wastewater collection system to remove connected
Binding Date: drop inlets and relocation of existing outdated wastewater collection lines in low lying areas to
|6/30/2025 an area where infiltration will be of less significance.

Points

|115.00

25-Jun-24

Page 41 of 104




CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Fort Gay, Town of (Phase 1) $1,500,000 $6,471,500
| 8 Problem
SRF #C: Needs Categories: Collection System: Replace existing gravity line to reduce I/l and upgrade existing pump
3 stations (PS). Not all PS are operational, some duplex PS only have one pump and Cass
|544607 EW$ IS?'(I:tont('j ar% 'I;Teatment Street A was completely down for several months. Wastewater Treatment Facility: Aerated
Countv: -inhitration/intiow lagoon requires six aerators to provide treatment. Facility only has three operational and
Y several repairs have been made. Existing baffle dividers have been damaged and have been
|Wayne removed, reducing contact time in lagoon. Existing force main enters lagoon in bottom and
does not provide screening. Lagoon dike previously failed and required emergency repair.
NPDES #WV:
|0085359 Solution
The proposed project will consist of mapping the collection system, various upgrades, and
Binding Date: rehabilitation to nine existing wastewater pump stations and three existing wastewater grinder
pump stations. Also included in this project is the installation of a new 70,000 gpd packaged
/30/
Points |6 30/2025 wastewater treatment plant.
|115.00

Rank Kingwood, City of $4,000,000 $7,676,000
|84 Problem
SRF #C: Needs Categories: The original system was designed to be served via gravity sewer and forcemain as well as
C e several residential lots/homes were serviced via residential grinder pump stations. Although a
|544735 SRRy S Rl large improvements project was completed in 2011, none of the residential grinder pump
ST stations were removed and converted to gravity. As the residential grinder pump stations
y: have failed throughout the years, they have been replaced or fixed depending on the
|Prest0n requirement; however due to the continual O&M and issue can no longer be dismissed and
the remaining residential grinder pump stations need removed.
NPDES #WV:
|0021881 Solution
The proposed wastewater system improvements project encompasses the removal of the
Binding Date: majority of the remaining residential grinder pump stations, installation of gravity sewer within
the grinder pump station areas, and extensions of gravity sewer to provide sanitary sewer
Point |12/31/2024 service to approximately 46 new customers who are currently served via septic tanks and
R within the City's service boundary.
|115.00

25-Jun-24

Page 42 of 104




CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Wayne, Town of $5,400,000 $11,850,000
| 8 Problem
SRF #C: Needs Categories: 1) Several WWTP components have reached the end of their useful life and require
3 rehabilitation, replacement, or upgrade to continue successful operation. 2) Collection system
|544759 EW$ gecondsryt-rre?:gmﬁné.l.t fi has several areas where main collection pipeline has deteriorated and broken due to slips in
Countv: -oewer Sysiem Renhabilitation the ground and must be repaired to allow continued use of collection system. 3) Several
Y CWT-New Collector Sewers package treatment plants serving various areas are old and in disrepair, some needing
|Wayne CWT-New Interceptors replacement. 4) Some parts of Town have no sanitary sewer system; residents use septic
tanks for sewage treatment, many areas, tanks are failing and require replacement.
NPDES #WV:
|0024562 Solution
The Wanye Wastewater Improvements project will be divided into Phases. Phase 1 will be
Binding Date: the replacement of the Town’s wastewater treatment plant and will include: new plant site
development with new access road, plant pump station upgrade, bar screen/grit chamber,
Point |6/30/2025 flow equalization tank, flow splitting, sequencing batch reactor treatment process with
oinis digester and post treatment aeration, aeration blowers, sludge conditioning tank, sludge
|115_00 dewatering. Phases 2 & 3 will be sewer service extensions and I/| separation.
Rank Gary, City of $936,000 $2,686,000
| 86 Problem
SRF #C: Needs Categories: The Gary 60+ year old wastewater system has exceeded its useful life and experiences
C excessive |/l which overloads the WWTP. These overloads result in untreated discharges
|544501 SW$ flecolndtary Trteatment either from the plant or from manholes in the system. In addition, breaks in the mains allow
County: NSRS el for exfiltration into the surrounding soil during periods of low water table.
|McDoweII
NPDES #WV:
|0020044 Solution
-Use a decentralized sewer system, for treatment of solids, then send to treatment plant for
Binding Date: treatment of effluent, or "grey water".
-The treatment option is to collect the effluent in a pump station that is constructed on the
Points |3/31/2025 grounds of the existing wastewater plant and then pump to a connection point on the City of

|105.00

Welch's wastewater system. The City of Welch will provide treatment of the effluent and has
provided a capacity letter.

25-Jun-24

Page 43 of 104




CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs

Rank Cowen PSD (Bolair) $3,500,000 $6,500,000

|87 Problem
SRF #C: Needs Categories: The community of Bolair, WV, east of the District's existing system does not have public

3 e sanitary sewer service. Residents and businesses rely on individual septic tanks and/or home
|544724 gw-l.r— ﬁewecr: S”ySttem gehabmtaﬂon aeration units. Many of these individual septic systems are inadequate and all runoff
Countv: -New Lollector sewers dicharges into the Gauley River. The Gauley River is the District's main source of water, as
Y the community of Bolair is approximately 3.5 miles upstream from the Districts raw water
|Webster intake.
NPDES #WV:
|0037397 Solution
Cowen proposes to construct a gravity wastewater collection system in Bolair and to construct
Binding Date: a 20,000 GPD package WWTP to treat wastewater from this community and discharge it to
the Gauley River.
) 16/30/2025

Points

|100.00

Rank Grantsville, Town of $1,200,000 $3,400,000

|88 Problem
SRF #C: Needs Categories: All the mechanical equipment in the sewage treatment plant is in poor condition or is totally
|544634 CWT-Secondary Treatment inoperable. Sludge has not been removed from the facility in over 5 years because of pump

County:

|Ca|h0un

NPDES #WV:

|oo41181

Binding Date:

|6/30/2025
Points

|100.00

CWT-Sewer System Rehabilitation

failures and sludge line clogs. Similarly, pumping stations are in poor mechanical condition,
and several have only a single pump that can be operated. The stairs to the elevated control
panels are rotten and very dangerous; similarly, there are numerous electrical hazards at both
the treatment plant and at the pumping stations.

Solution

The basins and piping at the sewage treatment plant will be cleaned and all the electrical and
mechanical equipment will be refurbished or replaced. Similarly, the electrical and mechanical
equipment at all the pumping stations will be replaced or refurbished. An Asset Management
Plan and a detailed set of O&M Procedures will also be developed.

25-Jun-24

Page 44 of 104




CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Hancock County PSD (Route 2) $6,518,000 $7,108,000
|89 Problem
SRF #C: Needs Categories: Aging facilities and components at the Rt. 2 WWTP, Rt. 8 WWTP, Turkey Lick and Lick Run
3 Vacuum PS's, and at 19 other PS's in the existing collection systems, including: The Rt. 2
|544691 EW$ geconds‘fjlryt-rre?:;mﬁn;.l.t fi WWTP’s headworks, SBR tanks, dewatering equipment, and the interior doors, roof, and
Countv: -oewer System Renhabilitation garage doors at the building; the Rt. 8 WWTP’s influent screen and access road; the
Y equipment and buildings at Turkey Lick and Lick Run PS's; the structures, controls, pumps,
|HanCOCk and/or electrical at 19 PS's.
NPDES #WV:
|0101729 Solution
Evaluate current equip. at the two WWTP's, two vacuum pumping stations (PS's) and PS's.
Binding Date: Due to Rte. 2 WWTP conditions, replacement of assets is considered Priority 1 including new
process equip. (SBR tanks, diffusers, dewatering equipment, UV disinfection, etc.). Selection
Point |6/30/2025 of equip. in design phase will provide an affordable system that lasts an additional 20 years.
oinis Will also include rehabilitation of both vacuum PS's and collection system repairs to extend
|100_00 life expectancy and address odor concerns. Priority 2 involves further investigations at Rte. 8
WWTP to extend life expectancies of influent screening and generator.

Rank Kanawha PSD (Upper Witcher Creek) $7,008,750 $11,008,750
|90 Problem
SRF #C: Needs Categories: The existing wastewater treatment for all of the residents in Upper Witcher Creek area
C consists of septic tanks with subsurface disposal of effluent, raw, or partially treated discharge
|544848 SW$ mew lC(t)IIeCto': SOl into streams or package plants. Majority of the current systems are inadequate because of
ST Sl e L the poor soils, flood plains, and small lot sizes. The Kanawha-Charleston Health Department
y: has documented these problems over the years. USDA-NRCS Soils Report also shows this
|Kanawha area as having poor soils for on-site wastewater disposal.
NPDES #WV:
|0000000 Solution
Project will serve 300 new customers and will include: 11,000 LF 8" Gravity Sewers, 60
Binding Date: Manholes, 1,000 LF 4" Force Main, 1 Wastewater Pumping Station, 500LF Bore and Jack
Casing Pipes, 3,000 LF Pavement Replacement, 3,000 LF 4" Service Laterals, 2 Stream
. |6/30/2025 Crossings, and 1 Telemetry System.
Points
|100.00

25-Jun-24

Page 45 of 104




CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank McMechen, City of * $13,360,300
9l Problem
SRF #C: Needs Categories: The existing treatment and pumping facilities are 40 years old, and some of the equipment
3 has failed (clarigester and mechanical bar screen) and others are marginally functional
|N/A EW$ IS?.(I:tongar% 1;||reatment (trickling filter, pumping stations and controls). The CSO-LTCP needs to be upgraded, and
County: CWT-QSIOraCIgR’eZtig\rQV violations of the WV NPDES permit are occuring on a regular basis.
|Marsha||
NPDES #WV:
|0020141 Solution
Replace existing trickling filter with a 0.3 MGD SBR type treatment plant, upgrade remainder
Binding Date: of WWTP, replace both existing sewage pumping stations, smoke test, and inspect the
|6/30/2025 collection system and upgrade CSO.
Points *Project is included for earmark eligibility.
|100.00
Rank Richwood, City of (WWTP Replacement) $1,500,000 $17,450,000
92 Problem
SRF #C: Needs Categories: The City’s water and sewer infrastructure previously experienced a major flood event in the
C summer of 2016. Following the flood, it was concluded that the treatment plant shows signs of
|544801 Eulp s cenue Rl dinen significant damage to above ground structures. The location of the existing WWTP puts the
ST facility at risk of major flood hazard, as it is located in the FEMA floodway. Richwood is
y: currently under Order by WVDEP to reduce unpermitted overflows in the sewer system and to
|Nich0|as make improvements to the treatment plant in order for the discharged effluent to comply with
the limits in their WV/NPDES Permit.
NPDES #WV:
|0045730 Solution
This project focuses on a wastewater treatment plant replacement to attempt to mitigate the
Binding Date: potential for flood damage and address the shortfalls and inefficiencies in the City’s existing
WWTP. The selected alternative decommissions the existing 0.5 MGD WWTP and proposes
. 6/30/2025 the installation of a new 0.8 MGD Sequencing Batch Reactor (SBR) WWTP. The replacement
Point
R of the WWTP will relocate the facility out of the FEMA Floodway. The WWTP replacement
|100 00 would accommodate WV/NPDES effluent discharge requirements and help the City in
’ complying with their current Consent Orders issued by the WVDEP.

25-Jun-24 Page 46 of 104



CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Shady Spring PSD (Ridgewood) $1,000,000 $1,550,000
| 93 Problem
SRF #C: Needs Categories: The existing homes in the study area rely on individual septic systems for sewage disposal.
3 Several of the septic systems do not function properly, particularly the homes which have
|544868 CWT-New Collector Sewers larger families residing in them. The main problem with the septic systems is the inability of
County: the drain fields to perk due to the clay soils.
|Raleigh
NPDES #WV:
|0105759 Solution
The proposed plan consists of constructing a grinder pump pressure sewer collection system
Binding Date: and extending the existing pressure sewer system to connect to the new collection system.
|6/30/2025 There would be up to 40 residences connected with each served by its own grinder pump.
Points
|100.00
Rank Thomas, City of $6,100,000 $7,100,000
o4 Problem
SRF #C: Needs Categories: Thomas experiences a high volume of I/l causing wear and tear on the collection system, lift
stations, as well as the WWTP. Based on the information from the 2022 WVPSC Annual
|544755 SW$ ges%)rgiary Ttreatment Report, nearly half of the sanitary lines are terra cotta pipe which is prone to deteriorate and
ST B e allow large amounts of I/l into the system through the cracks, joint offsets, root insertion,
y: collapses, etc. I/l degrades collection lines and equipment much faster and hinders the ability
|Tucker to meet NPDES permit limitations. Additionally, the WWTP currently operates without a
mechanical screening system, leading to trash buildup in the manual bar screen.
NPDES #WV:
|0024856 Solution
The proposed project will include a preliminary I/l study including Flow Monitoring, CCTV
Binding Date: camera evaluation and smoke testing of the system to determine overall health of the sanitary
sewer collection system and determine areas of heavy I/l. This data will be used to pinpoint
Point |6/30/2025 areas of replacement/rehabilitation to target the most reduction in /1 for the system.
R Construction plans include: Remove/Replace existing Sanitary Sewer Line & Manholes,
|100 00 Sanitary Sewer and Manhole Lining, Manhole Rehab/Evaluation, and Upgrades to lift
’ stations. Also, the WWTP will be upgraded to include a mechanical screening system.

25-Jun-24 Page 47 of 104



CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Webster Springs PSD (Phase |) $2,000,000 $3,150,000
| %5 Problem
SRF #C: Needs Categories: System has been in place for nearly 40 years. Several components within the treatment plant
3 and pump stations have surpassed their useful life, needing replacement. Sludge storage
|544689 EW$ gecondsryt-rre?:gmﬁné.l.t fi facility and bypass conditions must be addressed. The wastewater collection lines are
Countv: -oewer System Renhabilitation experiencing I/l problems, due to infrastructure being aged and large portion of VCP that can
Y be found throughout the system. A gravity collection line located along some places in the Elk
|Webster River is determined to be the most troublesome line. It has a high probability of both gravity
[...]
|90.00

reduce inflow and infiltration (I/). Areas include portions of Maple Ave, Main St., State St.,
Railroad St., Upton Ave, Howard St., High St., Columbia Ave, Crawford Ave, and Fleming
Ave. I/l reduction will correlate to decrease of untreated wastewater discharging from outlet
002 and should allow Cameron to become compliant with NOV.

25-Jun-24

Page 54 of 104




CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Charles Town Utility Board $3,561,000 $9,580,000
| 109 Problem
SRF #C: Needs Categories: Relieve the Old Town Ranson gravity line, the Evitt's Run gravity line, and the Jefferson Park
3 e gravity line of flow. Consolidate and modify pump stations to reduce operation and
|544686 EW$ flewelr tSySteT Rehabilitation maintenance costs with rerouting flows to the new Route 9 gravity line. Increase the capacity
County: Energ-y Evc\)lngeei:/(;et%r?rénergy Efficiency of the Flowing Springs Pump Station to accommodate additional flows.
|Jefferson
NPDES #WV:
|0022349 Solution
Old Town Ranson gravity sewer system project will relieve flow and improve conditions of
Binding Date: various infrastructure within the system. Project consists of improvements to the Burr East
Pump Station, Moose Lodge Pump Station, Jett's Farm Pump Station and force main, and
Point |9/30/2024 Flowing Springs Pump Station. Also, included is decommissioning Forrest Avenue and 11th
oinis Street Pump Stations, construction of Lakeland Place Pump Station, extension of Clarence
|90_00 Drive Pump Station force main through Jefferson Memorial Park, and upgrade of Evitt's Run
gravity line.
Rank Hamlin PSD $1,105,000 $4,325,000
| 110 Problem
SRF #C: Needs Categories: The Hamlin PSD has found problematic areas in its collection system through Inflow &
C Infiltration smoke testing of the sewer lines. The Waste Water Treatment Plant (WWTP) is
|544799 SW$ gecondsaryt-rreﬁmﬁng.l.t fi eroding along its embankments and equipment is aging. The embankment is eroded in
ST =l = SUEUINEE L2 various places with plant and tree root penetration through the berm. The District is also
y: CWT-New Collector Sewers proposing a line extension to the unserved portion of the Lincoln County Industrial Park.
|Linco|n
NPDES #WV:
|0027693 Solution
The proposed project consists of the removal and replacement of approximately 2,060 LF of
Binding Date: gravity sewer line, 600 LF of lateral service line, 15 sanitary manholes, 40 service
reconnections, two (2) tie-ins to existing storm drains, and all other necessary appurtenances.
Points |6/30/2025 The rehabilitation portion of this project also include an upgrade to three (3) existing Lift

|90.00

Stations. The planned upgrades to the WWTP include the replacement of the chlorine gas
system, and the lagoon's effluent valves. The embankment will be restored by creating a toe
key and installing a concrete block to stabilize the sloped embankment.

25-Jun-24

Page 55 of 104




CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Preston County Sewer PSD (Hazelton) $5,238,000 $5,550,000
JEEE] Problem
SRF #C: Needs Categories: Currently Hazelton Wastewater Treatment Plant (WWTP) is barely meeting its copper and
3 zinc limits. Due to the large Hazelton Prison Complex, much of the equipment needs
|544751 EW$ igconda;y.rﬂea:tmer:t replacement. Damages to the influent mechanical bar screen, ventilation in both the
Countv: -Advanced reaimen headworks/lab building as well as the sludge press building has deteriorated and is no longer
Y functioning, potable water piping near the headworks has corroded, the belt filter press needs
|Prest0n a new air regulator valve/aspirator as well as other miscellaneous damage across the entire
wastewater treatment facility.
NPDES #WV:
|0025101 Solution
This project will implement a new metals removal system to meet their current and future
Binding Date: NPDES Permit limits for copper, implement a new influent lift station mechanical screening
system, a new sludge transfer station to receive sludge from the Bruceton Mills WWTP. This
Point |6/30/2025 project will also replace failing equipment at the WWTP including headworks mechanical bar
oinis screen, Trojan UV parts and other miscellaneous mechanical and electrical upgrades
|90_00 mentioned. The project also proposes the addition of a fourth SBR basin to be constructed
and added due to the Hazelton Prison Complex plans to expand in the future.
Rank Sistersville, City of (Phase 1I) $5,379,070 $5,879,070
112 Problem
SRF #C: Needs Categories: The wastewater treatment plant has generally been able to maintain compliance with its
C : NPDES permit during wet weather. However, the three permitted combined sewer overflows
|544843 Sy e regulate the peak flow that is pumped to the WWTP. Reducing infiltration and inflow into the
ST collection system will reduce quantity of untreated combined sewage that is discharged into
y: the Ohio River. A Sanitary Sewer Evaluation Study was performed on the collection system
|Ty|er and the subsequent report submitted to the City in late 2023. The proposed work is the result
of the findings of the SSES report.
NPDES #WV:
|0021814 Solution
Replacement of approximately 1,300 LF of 12" gravity sewer, Replacement of approximately
Binding Date: 2,500 LF of 10" gravity sewer, Replacement of approximately 8,000 LF of 8" gravity sewer,
Replacement of approximately 1,900 LF of 6" gravity sewer, Lining of approximately 350 LF of
Point |6/30/2025 12" gravity sewer, Lining of approximately 6,700 LF of 12"-6" gravity sewer, Installing 7,500
R LF of Storm Sewer, Replacing 23 Existing manholes, 8,600 LF of Sewer Cleaning, Asphalt
|90.00 Pavement Replacement, Surface Restoration, and other requisite appurtenances.

25-Jun-24 Page 56 of 104



CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Beckley Sanitary Board (Pinecrest) $5,750,000 $5,750,000
| 113 Problem
SRF #C: Needs Categories: The stormwater infrastructure is drastically undersized and at the end of its service life.
3 Vegetative overgrowth, sediment deposition, and sections of piping restrict channel flows. As
|544624 gtg:mazg:—g[2)(;rl1nlfr:1?rsatsr'l:rfjt(l:1t:ie the stormwater structures backup during rainfall events, drop inlets overflow and flood
Countv: surrounding areas contributing I/l into the sanitary sewer collection system which negatively
Y impacts cost of treatment, water quality, and carrying capacity of the sanitary sewer system.
|Raleigh Frequent flooding of residential properties and roads, as well as excess sheet flow, occurs in
this project area.
NPDES #WV:
|0023183 Solution
Upgrade and rehabilitation of the Pinecrest area stormwater and sewer system. The purpose
Binding Date: of this is to improve conveying capacity in the stormwater system. The project will consist of
removing a section of pipe and channeling discharge into a free-flowing, functional channel at
Point |6/30/2025 Pinecrest. The channel will be dredged out for proper conveying capacity. This project will
oinis also replace sections of existing storm drains with new, adequately sized storm drains to
|85.00 convey stormwater being received at the Beckley Little League, Hartley Ave, and the
Pinecrest area. The project will also implement various locations of green infrastructure.

Rank Beckley Sanitary Board (Rail Trail) $2,100,000 $2,100,000
| 114 Problem
SRF #C: Needs Categories: Near Piney Ave intersection, existing stormwater system is undersized to handle a 10-year
- storm and catastrophically failed on July 3, 2019 storm event and 3 properties flooded.
|544625 g:ormwa:er gray Ir}fr?strtjctutre System continues to be undersized downstream to discharge point at Little Whitestick Creek,
ST LU USRS SSRGS causing intersection of Robert C. Byrd and Ewart Ave to flood frequently. When area floods,
y: combined sewer receives additional flows resulting in manhole surcharges and additional
|Raleigh discharge out the combined sewer overflow outfall, carrying pollutant loads contributing to
impairment of Little Whitestick Creek and downstream receiving waterbodies.
NPDES #WV:
|0000000 Solution
The Railtrail Stormwater Diversion and Control System will assist in mitigating stormwater
Binding Date: related issues by constructing a series of intercepting open channels, culverts, and pipes
along the existing Rail Trail rights-of-way. As part of this project BSB will remove and replace
Points |6/ 30/2025 existing stormwater culverts that run under the Rail Trail. Approximately five culverts will be
replaced to handle additional flow and mitigate potential flooding. The proposed project will
|80 00 replace stormwater infrastructure on a portion of Canterbury Dr. that is adjacent to the Rail
’ Trail.

25-Jun-24

Page 57 of 104




CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Beverly, Town of (WWTP Phase II) $9,161,000 $11,610,000
| 115 Problem
SRF #C: Needs Categories: The existing plant is in need of maintenance due to the aging infrastructure of critical plant
|544828 CWT-Secondary Treatment components. Upgrades are recommended to help receive additional flows to the plant.
County:
|Rando|ph
NPDES #WV:
|0045136 Solution
The proposed project includes the construction of the new headworks building and
Binding Date: equipment, the new SBR treatment units, conversion of the existing oxidation ditch and
clarifier to equalization basins, new UV disinfection building and equipment, new sludge
Points |6/30/2025 digestor, new sludge processing equipment and all other related items and appurtenances.
|80.00
Rank Canaan Valley PSD (Zone A WWTP) $1,500,000 $7,387,000
| 116 Problem
SRF #C: Needs Categories: The Blackwater River has been listed as an impaired waterway for failure to maintain a
C dissolved oxygen level of at least 6.0 mg/L according to WVDEP water quality standards. The
|544721 SW$ ﬁdvagce"d 'I;reastment existing package treatment facilities in Canaan Valley Resort State Park have received
ST e notices of violation for failing to maintain treatment within permit conditions, and as a result
y: have been subject to significant fines. There is a need to improve wastewater collection and
|Tucker treatment in this area to improve the quality of the river and support future area growth.
NPDES #WV:
|0106011 Solution
This project proposes to construct a new wastewater treatment plant in the State Park area to
Binding Date: replace the existing package treatment facilities. The WWTP will have a capacity of 120,000
GPD. The new facility will improve treatment and be able to support future growth and
Point |12/31/2024 development in the area. A force main extension will also be installed to provide sewer
il service to the Blackwater Center and Land of Canaan areas.
|80.00

25-Jun-24 Page 58 of 104



CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Flemington, Town of (UV) $500,000 $500,000
| 117 Problem
SRF #C: Needs Categories: Flemington would like to consider changing its disinfection process to UV Disinfection. The
3 Town believes that the UV disinfection process will not only treat the wastewater effectively,
|544767 CWT-Advanced Treatment but will be used to address any emerging contaminants in the Wastewater system.
County:
|Tay|or
NPDES #WV:
|0105406 Solution
The project will consist of the installation of a new effluent flow meter, via a parshall flume and
Binding Date: ultrasonic meter and a new UV Disinfection system on the effluent side of the WWTP to
replace the current chlorination system.
) |12/31/2024
Points
|80.00

Rank Kanawha PSD (Lens Creek Phase 1) $12,620,000 $19,400,000
| 118 Problem
SRF #C: Needs Categories: The Lens Creek area is filled with outdated and failing septic tank systems which drain into
C Lens Creek causing high volumes of fecal material being transported to the Kanawha River at
|544643 SW$ gecondsaryt-rreﬁmﬁng.l.t fi Marmet. This sanitary sewer line would eliminate the need for these small ineffective systems
ST =l = SUEUINEE L2 and provide a healthy community to the residents of the area. The WWTP headworks and UV
y: CWT-New Collector Sewers disinfection system are aged and failing, requiring excessive operation and maintenance
|Kanawha effort.
NPDES #WV:
|0021784 Solution
Installation of a wastewater pump station and upgrades to the existing Winifrede pump
Binding Date: station. The installation of approximately 19000 LF of 6" forcemain that will run along Lens
Creek and WV Rte. 61. Additionally, approximately 4000 LF of 10", 25,000 LF of 8", 11,000
Point |12/31/2024 LF of 6 " gravity sewers will be installed along with the requisite appurtenances. The sanitary
R sewer extension will serve approximately 221 new customers along Lens Creek in Kanawha
|80 00 County. The headworks, disinfection system and non-potable water system at the
’ wastewater treatment plant will also be upgraded.

25-Jun-24

Page 59 of 104




CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs

Rank Belle, Town of $2,500,000 $3,000,000

| 119 Problem
SRF #C: Needs Categories: Belle's status as a combined sewer results in its WWTP receiving significant inflow and

3 ; infiltration (~73%) which cannot bill its customers to treat, which increases the volatility of its
|544662 CWT-CSO Correction inflows to its WWTP, degrading treatment efficiency.
County:
|Kanawha
NPDES #WV:
|0021946 Solution
This project proposes to separate sanitary and storm sewers within portions of its service
Binding Date: territory, installing additional lines for both systems and reducing I/I.
) 16/30/2025

Points

|75.00

Rank Hancock County PSD (Newell) $4,169,279 $15,449,000

| 120 Problem
SRF #C: Needs Categories: The Hancock County PSD, per order WV PSC Case #20-1033-WS-P, has been in
|544733 CWT-New Collector Sewers negotiations with the Newell Wastewater System to take over their sewer operations.
County:
|Hancock
NPDES #WV:
|0101729 Solution

Install a new pump station to replace the Newell WWTP and repair and replace the sewer
Binding Date: collection system.
) |12/31/2024
Points
|75.00

25-Jun-24 Page 60 of 104



CLEAN WATER STATE REVOLVING FUND 2025 PRIORITY LIST

Rank/Points Project SRF Loan Amount Total Costs
Rank Ronceverte, City of $8,720,000 $9,720,000
| 121 Problem
SRF #C: Needs Categories: Several areas of the wastewater collection system have broken pipes, offset joints, and roots.
i - Other issues include I/l in main lines and laterals. Several manholes need replaced, and
|544611 CWT-Infiltration/Inflow some areas have no manholes and require manholes to be installed, due to maintenance
Countv: issues resulting from too few manholes. Additionally, the interceptor which carries flow from
: reenbrier 0. 1 needs a railroad crossing to be upgraded (it is undersized and has no
y G brier PSD No. 1 d ilroad i b ded (iti dersized and h
|Greenbrier casing). The crossing has a pipe size smaller than the rest of the line which is also not cased.
NPDES #WV:
|0024236 Solution
There are several thousand feet of gravity sewer pipe which will be replaced to combat I/l
Binding Date: issues and issues regarding service life. More than 50 manholes will be added to the system,
and more than 10 will be replaced. There are two railroad crossings which will be addressed,
Point |12/31/2024 with the interceptor being done through a micro tunnel and the other crossing being done with
oinis a bore and jack.
|75.00
Rank War, City of $4,000,000 $6,687,000
122 Problem
SRF #C: Needs Categories: The location of the interceptor is poorly designed and is the cause of improper function of the
C e interceptor. The problems created by the location include: 1) Excessive inflow and infiltration.
|544851 CWT-Sewer System Rehabilitation 2) Leakage enters the alluvium of the river bottom, and eventually, the surface stream itself.